EXPLODED VIEW OF RDP-HD39

&K
\ AN

8 38% %




www.raider.bg

PARTS LIST OF RDP-HD39

NO. |SPARE PARTS NAME NO. |SPARE PARTS NAME NO. |SPARE PARTS NAME

1 Front Cap 51 [Screw M8X40 100 | Terminals

2 Circlip (cp20.5*cp2) 52 |Anti-Virbation Washer 101 [Neon Lamp

3 |Slider 53 [Small Bevel Gear 102 |Capacitance

4 Front Spring ¢30.5*92*38 | |54 |Bearing 16001 103 |Right Decoration Cover

5 |Screw M4X20 55 |Washer ¢18x¢12x0.3 104 |Self-Tapping Screw

6 |Spring Washer ¢4 56 |Process Plate ST4.2x35

7 | Small Washer ¢4 57 |Clutch Friction Plate 105 |Right Shell

8 Cylinder Case 58 |Second Gear 106 |Cord Clamp

9 |Positon Nylon Set 59 |Dish Spring 107 |Inductance

10 [Seal 60 |[Self-Locking Nut 108 | Self-Tapping Screw

11 |Position Washer 61 |[Bearing 626 ST4x12
@50x¢p38x2 62 |Crank Shaft 109 |Brush Box

12 | O-Ringcp20xcp1.8 63 [Switch Pin 110 |Cord Sheath

13 |Steel Ball ¢7.14 64 |Bearing 6002 111 |Handle Clamp

14 |Steel Ball 5.5 65 |[Bearing Cover 112 |Auxiliary Handle

15 |Guard Ring Sleeve 66 |Screw M4x10 113 |Depth Gauge Clamp

16 | O-Ringcp12xcp1.8 67 |Circlip cp15xcp1 114 |Nut M6

17 |Second Stricker 68 |First Gear 115 |Depth Gauge

18 |O-Ring cp14.5xcp3 69 |Compression Spring 116 |Bolt M8X40

19 |Ram 70 |[Steel Column 117 | Spring Pin 6x20

20 |Circlip cp30xcp2 71 |Ant-Wear Washer 118 |Collar

21 |Framework QOil Seal 72 |Needle Bearing HK0908 119 |Plastic Cap Screw

22 |Washer @46x¢@37x1 73 |Locking Plate

23 |Bearing 6906 74 |[Seal

24 | Cylinder 75 |Gear Box

25 |Flat Pin 3x16 76 |Signboard

26 |Rear Spring[1p34x@3x57(1 | |77 |Rear Knob

27 |Big Bevel Gear 78 |Bearing 6000

28 |Circlip cp25xcp1.5 79 |Air Guider

29 |O-Ring cp20xcp3 80 |Self-Tapping Screw

30 [Piston Pin ST4.2x60

31 |[Piston 81 |Rotor

32 |Connecting Rod 82 |Stator

33 |Needle Bearing 0709 83 |[Bearing 608

34 |Qily Bearing 84 |Small Washer @5

35 |Screw M3x12 85 |Spirng Washer ¢5

36 |Spring Washer @3 86 [Screw M5X40

37 |Small Washer @3 87 |Left Handle

38 |[Side Function Knob 88 [Motor Housing

39 [Knob Spring 89 [Neon Lamp Cover

40 |Locating Piece 90 |Left Decoration Cover

41 |[Circlip cp15 91 |Speed Dial Cover

42 |Knob Handle 92 |Left Shell

43 |O-Ring cp11xcp1.5 93 |[Rubber Washer

44 |Side Knob Fixing Seat 94 |Bottom Cover

45 |Grease Window Cover 95 |Carbon Brushes

46 |Pin B4x40 96 |[Anti-Vibration Cover

47 |Active Plate 97 |Self-Tapping Screw

48 |Crank Shaft Case ST4.2x19

49 [Nut M8 98 |Right Handle

50 |Anti-Virbation Spring 99 |Switch




